PRlMERGY B7FY-2221-01

1916 F5 v MIRFRAT
Standard rack User's Guide
(PG-RBRC1/PG-R6RC2)

(PG-R4RC5)
(PG-R5RC2)

O
FUJITSU



[TC®HIC

Z DN, B840 PRIMERGY A 19 4 v F T v 7 BBV EIFWEEE, RICH L
5 TEVET,

AEX, PRIMERGY 19 A »F 7 v (LI, ARELE) | ¥ —HR— K/ CRT #&H7T —7
Jb (GP5-RITB6) . BLULAET—7 /v (GP5-RITB7) OBV BN OEAR R LN HICD
WTHEB L CWEY, TERICARDIANCAERB LU0V —ARED [2—HF =1 K] %
SLBHTEAILZY, ELVERVFEWESNETLIOBENWELET,

2007 & 11 A

FEZONA£A 7T 1 BETOERICDONT

ARE T, REBA, =Y VR REEM, @ OEERN SO BRI HEEEE L TG - i sh T
WHHDTH Y, R IRERITH T DRERUGHIE, A28 B BATHIE, Mz ZmEs], K@% 27 A
ZH1F D IEATHIE, MmO D OERISE, KT AT MBIV A AFETIEZ L, R TEE
REEMENER S, RIS LSRR SR VS S, EEAM - IS 2 MR AR5 1
& (LT IngA'a 77 g i) 0 9) RSN oG- WSz b0 TEISVEEA, BE
BRIZ. S A A 77  HRICET 222N MRT 2B AT 2 L ARG ZHH LeneE
S, N B 7T HRICHEH S D HEE, SEHEoMMEHE TITMRI a0,

Bk R o Ay Mid BHEZES KOSERSEEE) ICESSREBIINEEN TV 200 £
T FEHIRAEENTVLHAE, UL ¥ A2 PEE E 3R ER R T2 & & AR
SFFRIP B L 72 £,

FE DX

[ -
AETEHNANWARBREREF > TVET, ZTHIEEZLZLICE L BN NWZEE,
DI RAD A2 T2 BB BEND b A IEECRE L RRICHIET 5700 BEIL 72
ZHLOTT, TOERLEERIRO LS Ch->TOET, WAES LS DHRO -, BHER
<TEEW,
BRA | CORFEEELC, BolROBOET DL, AN T 5 ATREM:
S sramEEre s eSS S - L AR LTOET,
e | COBRTEBELT, BolBRVBET DL, ABHEERA D A
TR | wr0oc L. BEOMGREO DI RET S TEESHD - L AT
LTWET,

Neo

A




Flo, EEPHEEONBRNLED L S RO ERT 7201, LEROBRERT L RFFZROR
B AU LTV ET,
AR LA, B - BBERT NG Chb = L BT 5 b0 T
AN irrhet o, B A Sh g 1
O TRLERLEE. LTEWTRWTA FEIkT5) Tho Z Lis
Q  |rrrocr. msomvzomin. MEHREENEIR ST
VET
@ |* LR wTiECoRE ARk keE o Lo
T, REOFVLOBICE, BEOAEFNEIE SR TVET,

B AXHPDES
AXHICHHENTVDIEREFITIE, ROLIREBE®RBHY 7,

bR

{§ — :»3@\{:7‘;5[%‘%@&%‘\%%\ LTiEWTF RN &R L TWET,

RAZEED | o pamad 2,

2POINT N=Ry TRV 7 I\"743:7€/IE‘L< ESEDTDICHERZ LR

ENWTHY ET, LTBHALIZEN,
- BRAR—VRBR~Y =2 T VERLTOVET,

il

acs

B RROFUH
AL ORELFARD £ 5 1 LTRELET,

EL LR AXHDERE
AR HE—RT v (40U/24U)
(PG-R6RC1/PG-R6RC2, PG-R4RC5) VTN
191> (16U) 7 v 2 (PG-R5RC2)
BRI A Z © 545 2BETAH

BUYALIIICONT
AU AT 5 5A, HMUEEBITHRL TS, AR IIELEREY & L TLE

TORERDY T,

HRMBIT, BHOBEE. FEBHEEETT.
ZFHARL. BHOZEEYTT,
All Rights Reserved, Copyright® FUJITSU LIMITED 2007




B

Sy BB BHED S EE - i i 5
11 BB 2R . 5
12 WABDBESIE ... 6
13 BB ERBOZRESIE ... 7
RIUT—ES592 (A0U /24U) . .vvvrniiinnrrennnnns 11
2.0 BB . . 1
22 ZAVERRFZOBRER .. 13
23 UF RFORER . . 14
24 RAESAYORYGT 15
2.5 S DR 16
194 UF (16U) S iiriiiiirnnranranransansnnnnns 22
3 BBR .. 22
32 ZAVERRFZORER .. 23
33 U7 RZDBRES . 23
34 RAESAYORMYGHT 24
Sy OBRBEROBMUBRNMC DT oot e i ieneeanae 25
41 Sus+y FRYMTAEOEREIE ... 25
42 CRTH#T—TIL (GP5-R1TB6) . ..., 27
43 KBT—TIL (GP5-RITB6) ..ottt 34
4.4 RAT—TIL (GP5-RITB7) ..o 36

45 T—JIRILE—DFERFIE ... 38




1 Sy IkiE - ERLDI;

COETIH. SYIDORE. A, ERLOIBEFRRICTOVTHALET,

1.1

RESFRICET 5ER

Q I

ANEE

- EFEXOLB5FHP. BEREDEL R E, RRICBRASFICIFHREL R

1%

e

i

- IREBOBLLVEFT (025G €8 X %) PEWVWEIBHGE, FRERGHICEN

BOTLESY, SYILEGRETIHELTESZAS ARENHY FT.
0.25G £ A HIREI=K L TIE, BHEE T v I ODEER EDMBERRIS L
ETY,

- ROBEMNFNGATICHELBZLTLEEL,

RABEBRORAEEIL 300Kg LLE (40U DRAEEIL 1000kg) (275718
SREMNF VKR TIIERMNRITHRIREENH Y F S,

* SVY VAT LDERGEE  RFERHICT HHIC. RETUTEHEMRL

TLEEEL,

s FYIDLEFERITELIC TTEVA - 8RS - 2y T BEDKDA > =B,

EEMEENTNTLEZEL, H#EE - KK - REOREELGYET,

SRR - [F2Y - AEOZ VSR, BREDEVGHT. XKD HHIBFICEN G

WTEEL, #iE - KK - BEOREERYET,

WTEEW,
Ff=. 10 CRFBDIERICHDIBAICIE, RELBVTIESLY,
HECRRIZZY ES,

- SV I DROE GERALGE) ESSABNTIESL,

BEAZSS CERFITRNH UBBEBORKDORRE LY ET.

1 SvURE - EREOTER

5



1.2 AROBEESEIE

KT w7 ETCBARRGLO, IAROREFHRE TRRIORLET,

c AT w7 ERAOET, ARBORANRART v 7 OHEU ETH D 2 & 2B
LTL7EENY,

C MARBICEREND DHE. ERPUEREENRH Y £,

B || ER (8R%)

1

e R D R DS S 5 % S N

KT T IABORKEEIT 1000 kg DL EIZRDBAEN D D720, HARKICRIEN 20
L EHRNCHER L TLEE,

) AR DFRAKRE -

MHEILSH D2y, F¥ AZ—DPREIZLTALED, BloBo7cy LaWIRETH
5T L ERERT 5,

- BYO LR - TERICEBEZMAT OB, L —F—3MERTE5Z L, b
NR—F—OEHEENMRAT I2EEEEU L THERTEL 2 L2 FRMCHERL T
AN

< BEBWOARRL, BEFGIEOZOT v I EEFROES IV B TEHLTIIEE N,

AT v 7 IHEHETIEBICL > T, BEMIBREWEERHY 7,
Fo, FIENSIFMER2NTLEESY, BRT I B8ZRRH Y £,

c FIEOHF R, BROHSZH T LEPERTL2BZNRHY ETOT, EOAEZM
LTSN,

© Ty I HBHOREHLEBNGEFOLEDWVERA~RA TS & BIENEAEE L E
T

1RF% 720 OIRE EFBS 15 CEBZ 2V L D ICERAELITV., BBELRESER

WEHZLTLES N, BEORAEICEL UL, ROXESEBIZLTIIZEN,

ENERE

10 (15|20 | 25| 30 | 35 | 40 %
MxhEE |20 |7 |-5 |3 |1 |5 |9 |13 |4
(%) 40 13 12 17 111 T16 120 |24 | 1BEE 25 CTIRE 60% DiHA .
EEN 1T CUTOL X H

60 3 8 13 |17 [22 |26 |31
80 7 12 (17 |22 |26 |31 |-
90 9 13 (19 |24 |29 (34 |-

TLET,




c ATy IS ENRTHD T8 12, MRLRVE S ICEREZMEL T ZEW,

[TEAROIRE]

1.3 &RiE - EAROBEEIR

HER. RFIY T OHER
T RBRETH L&, B RFACAR—ARBETT,
RO A=A %R LTS,

400mm 500mm
<>

200mm (*) ¢ ~—BR.RFTUT

1000mm

2000mm/ 777
mm, as =

1267mm/ ATER S99

900mm/
850mm L@ 1050mm

\ s

_ 1200mm
Y IRIE
«—> <> <>
590mm/ 400mm 500mm
700mm »
1490mm/
1600mm

* 1 24U/16U5 v 7 1$BR <
B iRE) - HhEXR
AT w7 VAT AE, 025G (BE SBRE : MEMY) UTORE CIIiE R < #ifkd 2
EIEERF SN TWET, BES 2B MBEROEBKAEIS EOT-DIZ, A7V a v OmE

Xy hMEEAL, MELEZTo LI, A7 a VOMEX v MZOWTIE, Y
EBEBICTHHEIE SV,

AES

» WEFXY MIRILEEFETK (R37) ICEELTLEEL,

BEELEZIMEE. BES ZHBASMBERARELZEE. SYILNERETIEEZN
BHYES,

SYINERELIEES. SYIHNOEBCEABRDLDOMNBIBLIEY. ANRTER
FEGEZESBEILSHY ET.

1 SvIRE - EREOTER

7



- WEX Y b

Sy EA MEFy FEZ
ABH—RT w7 (40U/240) PG-R3ST1
(PG-R6RC1/PG-R6RC2, PG-R4RC5)
194> (16U) v 7 PG-R5ST1
(PG-R5RC2)
B ERT—7 VD&

MR L2 T v 7 VAT DSH LR REARBIRIC, &7 v/ BEHREEOBR —7
NEEHRLTIEIN, FEEOHEENL, FEBICRMO~v=a2T7 1 E5R L TL
7ZE0,

 ARBEEOTRTCOERI—FE2 1 ODOT—TNE v FITHERTHBE, T—T V8 v
DOFEHARZ B L CRIFREBERNTEND Z E08H 0 £4, BIFEREGICESL D, S5
B 1T TLI2& W,

e e =
= M
5 x C £SO EHEBOER S —TLIE, 2 BEBEI LY b (ACI00V, 3 E
V) ICEHLTCESL, &, 2a2ERRELELTIESL,
- AOREERY ET
B EEETREE (UPS) iR

BIROBW . ANEBEEOLEEN L2 PELEHET D720, 47 a v OREEERER
(UPS) OfEAZH#ELEL 7,

B3y IDEEICDNT
Ty o RB%, Ty ERICHIEERCAT v/ EFEEL TS0,

PPOINT
o RA—IE 1~ 2mm Bh LIREEIZ LT &L,

FrRE—

0/ NO

XL
(LmE)

(zprb)




BRI ESAHORY 1T

N X
AFE
/. any

v o C S YHBREBEIC, REESAFEBTRYMFTEESL, BY LR
CS) TSy IRBOEBEIIEHT L, SYINGEETIRENAHYET,

BT FEIEL 7y 7 ZEICUTESRLTIEEN,
s A UHE— KT v 7 (40U 24U) OFE
RAZH—RZ vy (40U 24U) ) (—P.11)
194 FFvr (16U) OHFE
319125 (16U) 7> 7] (—P22)

BTS20 N FIVOBY 11T FIE

ANEE

C TSV ARV ERBRERDCRYAIENE . SFEARKECE VAL
Zﬁ; ELTEBOSMOSRHEERT BT BYET,

FEAIY AT TRV, 7T 7 SRR AT ET,

eevanly

T8I

P

1 Sy REB-BREOTEE 9



N ZDtNBEEIF

N .
ANFEE
Z sy

5 B *SvI0IAY MR UT FFERYUNASHAVNTLESL., REEENHD
=&, Bint=Y, BFFLEYLTHIDRELELZDCEAHYET,
BYNTBENELCLBFEICEK. HERTFEICTERCLESL,

- C SYLBBRICS VI EBBT B, BTENEES T (HEANESFEC
o SEECESL, FRABICBET L. SyINBETECENHYET,
- CSyHILBSYBYAN oY LEVTLESL, &ELEDEROEEA
® RHYET,

C FURTLAEBERRT HBEICE. BT EYEEEF - (LELEFEIZ

ERLESW, TARTLADETL, THADRRELESZZENHY £,




2 RY99—FE5vSH (40U / 24U)

CDETIHE. REVE—FS5v4 (40U ~ 24U) DIER. MYKWLFIE. Svo

DEHEFIEL EIZDWTHBALET,

2.1 Bk

AP HE—=RT v 7 OER LR mERIRLET,

2.1.1 ¥

EH Tk - A
4, PG-R6RCI PG-R6RC2 PG-R4RC5
fanE AR 40U % 40U HEAR 24U
Biks 19 A > F EIA #HiL
I = & 40U + 4uU D 24U +2u D
& & X X \AT 2000 X 700 X 1050 mm 1267 X 700 X 1050 mm
¥y AL — TEYEIRAE
L~UL7 v b FEYERAT
P A KA — FEUEIRAT L FEYEARAT
S5y BRE (&) 190kg 155kg 106kg
RS RUE & 800kg 480kg
RRER (BE -+ fFHER) 990kg I 955kg 586kg

*1) T v 7 NOLEAIEICHE#HEAR—ZA0H Y, HUB 72 E 2 fitE & H#icx £7,
EHSM  BE2U, 194 0 FIE, BE : Skg AT, ftEE TOFHANATRERZ L,
HEAEOACC, 7y 7 OBRENTRERZE (FRREHES),

2 RAUE—F3 vy (40U~ 24U)

11



2.1.2 B

EHH HE
Tl 4, PG-R6RC1 PG-R6RC2 PG-R4RC5
A/ 1U:3 1U:2
(REFsHUET > & L) 20:5 2U : 4
3U0:3 3U0:2
M6 X ¥ 50 50
Zv7F vk (M6) 50 50
AT YT F v b 50 -
br— TR — 20 12
M5 %3 20 12
VY —2HA 40 24
Ty 7 Fy MR AHTIRE 1 - 1
AZETAHF 1 (AfT) 1 (@fi)
M8 AR/l bt b 3 3
F— 2 2
~==7 )V 13K 1=
iy b OV — 15 -

*1) HEiEX > FONER
WSS E (LEA/TEM) &2/, Arhky b MI2) :4Fy M, AL bty
M (M8) : 2ty b, Nyxr (EHA) 2@, Syxr GiEA 1E

PPOINT,

Y SYVFYRERDIE TYIANDEERBRETIGRICHEICGYETOT, KEIZR
ELTLIEE,




22 7O0YbMRT7DHEER

1 SyoF—%EL. SYvINCFIVERBLEITET.

<

-

2 SYyINYFIVEREARAICEILT. FRIIC51IEET,

ANEE

- 7AV R R EBD D L L, BREBERSICERE LIBESTTILEL,
Zﬁ; WEAHKE LB, BRARUE LAY 2BThNHBY FT.

2 REVE—FKZvY (40U~ 24U) 13



2.3

D7 F7DHER

1 SyoF—%EL. SYvINYFRIVERBEITET.

14



24 RYESAYDOEY T

BEILAAZ EI 4% (L, A2 E749) 2B T TS0,

AEE

SO REBEBIC, R8ESCFRETRYMFTEEO, BYFHEIRE
A TSYIRBOEREIEHT L. 5y INEHTIETAABYET,

UTICAZ A4 FORYFTFFIEEZRLET,

1 Sy0%%EL. SYVEAICHIEERTSYIZBEELET.
— [ 7y 7 OEEIZONT] (P8)

2 Sy/DRBEADHEIC. RIESAYERYMFITET.

PPOINT
) EEELUHEEBROREESAHEA TS 3 VRTT,
3 FIE/AEDRAYESAHEIEDRIT, SADAYESAYE2X
DROTSYOICRUFFIFET,
4 RPESAYEKRICEAELET.
1. FIBEESENREESAFIE. 28D S (FFFHRIL L) TRIZEELE

ERS
2. AEORZESAHFIF, 3ROFRY (FLEARILL) TKRIZBAELFET.

PPOINT
Y RICERT AR CELEAL ML, NABATIBEABY ET,
) BESLUHEEORSESAHEA TS 30TF,

* T TEE
(FTE . RIE L34, EEIF2EK)

FUFEREFARILFTEE EEBELV
FEIFE2AR, mAEEE3IAR)

2 RAUE—F3 vy (40U~ 24U)

15



25 SvODER

Ty EEERTLHEE. TTECRELTHDLT vy (EXTvr) ITEKLET,
W7 v 7 I3ERT v 71 BECHRTEET (EARAT7 v 728D, &KR2H).

AEE
= |
5 E - S YL DBERETIBEE. Y—NAESLUEIEBOEREYY . BR
A b—JLEIAEY FALBRYS LT EEL,
RE L YBBEAKET 2EETANHY ET,

ANEE

CSYYDBBERSBER. BT 2 AUETHoTIHEEL,
Zﬁk HHOREL Y ET

* SV EBMTASFEDR. MG EDLITRLIGEENHYET,
BISIM S DETHEITTEESCLEEL,

CS) IV IDERETIEE. SYVICREDERVTLEEL,

LT T v 7 oEfEFiEER LET, (Bl EAT v 7 ORA~ERT5E)

1 BXSyIDYA FRRIVERYSALET.
Ty OYA FARFNVEREL TS RY BRI L, P FARLERYINLE
To FVEFIE THEALETOT, £ EAVE ) TEEIES Y,

16



2 BEXSYID, byThHAN—SELVRIESAHFEZEELTWSRI
FEEALET,
ABETAFEZEELTHAANL MNEZ, FlE6 CEALETOT, HERLARNE
5 TEEL TSN,

EDvr—(M8)

\
o

FNAMRILE(M8)

RIYYT
T —(M8)

3 BRSYID. byTAN-FPBLVRIESAFZEAELTWSRIL
FAZSLET.
AZETAFEEELCNDHRL MEE, FIET CEALETOT, HELARVE
5 THELEE,

FIvw—

4

RARILE(MS)

RTY2Y
Ty —(M8)

2 RAUE—F3 vy (40U~ 24U) 17



4 BRSO/ LEBERSyIDEEZEZELEET.
HEART v 7 OFRITHERT v 7 20, BT v 7 OR_REZETICHRE L, BEXT v
LESERADbEET,

5

NARILE(M12)

RIYG

7y —(M12)

FETvv—
(M12)

=y

» EHAOERBEEFTAHAICERNTENLES, RIRELLOTVET,
EHMAETHRAZREAGVESITEFRELTIESL,

» EREEZWMYMTRHIC. ThZNDS VI EREEESE. JvIE
DY EMELNSFTETH—ITLTLESL,

18



6 Sys/omimEflc. EELE (TA) ZMVUFITFET.
FINE2 THL7ZARL MEAEFEVET,

75— (M8)
BiEEER

(T8 |1
N )

RARILE

(M8) = e
ATy
7y —(M8)

7 Sy o0BFEAIC. EESE (THA) ZNUFRITET.
FIE 3 TH LRV NEEHECET,

Ty — (M8)
EERa

7 2//7Tﬂm)
ooy

NARILE
(M8)

ATy
Tyl —(M8)

2 RAUE—F3 vy (40U~ 24U)

19



8 BHELAESy IORIEA. SEA. EEAID 3 ERICEEN Ny F 2380
ABFET,
ARG/ LRSS 7 OT7 L — ADOBIZIEHIAATL ZEW,

4 EE Ay (LEA) N

\‘gﬁ/ Sy (R A)




9 FIE1TEESyIDPSMUALIEY A RRRIVE, BRS VI ICRY
HIET.
FIE 1 TH Lo v &> TR T 9

2 RAUE—F3 vy (40U~ 24U) 21



3 194F (16U) 59
CDETIE N912F (16U) 5 v OERK. BRYKZRWLFIELZ EIZDOWNTEHRBALET,

3.1 Bk

194 F T 7 OHREERGZRIRLET,

3.1.1  {t#
EH T4 - HaE
A, PG-R5RC2
bk A 16U
Btk 19 A > F EIA %L
I = M 16U
B S Xl X AT 850 X 590 X 905 mm
Fy AL — TR
LoUL7 oy k FEEIRAT
P RN — FEUEARAT
7y HE (HE) 69kg
SR i 320kg
BORE R (B EHHEREE) 389kg
3.1.2 #HBEH
HE HE
1U:2
TR 2U:2
4U : 1
M6 % 50
7w 7F v~ (M6) 50
b — TR A — 3
F v 7 Fy NRYAHTIRE 1
ABET AW 1 (Afi)
M8 R/L kv bk 4 CD
F— 2
~=a 7 1K
*1) M8 AL ME T v 7 IZEE SN TVET,
PPOINT

Y SUUFYRERTDIE TYIANDEERRETOISRITREICBYETOT, KUIRFE
ELEEL,




32 70YFRT7DHEER

1 SvVERF—EE>THRELET.
2 NYRIVEFHICFIEET,
3 NRIVEEFRAICEIL. FZERITET.

N =
VA==
LT

- TEYV b RTEBDA L EE, BRBBERSCEAELLHLITT>TIHEEL,
[ﬁ; HRARE LSS, EEARUE LIRS 58 2N0HYET.

33 U7 FT7DHEEA

1 SvVERF—EE>THRELET.
2 NYRIVEFHEICFIEET,
3 NYFRIVEAFAICEL. RERITET.

3 1942 F (16U) v ¥ 23



34 RYESAYDERY T

BEILAAZ EI 4% (L, A2 E749) 2B T TS0,

AEE

SO REBEBIC, R8ESCFRETRYMFTEEO, BYFHEIRE
Zﬁ; TSYIRBOEREIEHT L. 5y INEHTIETAABYET,

LTFIZAZ AP OMFTFIRERLET,

1 Sy0%%EL. SYVEAICHIEERTSYIZBEELET.
— [ 7y 7 OEEIZONT] (P8)

2 SYVDRIERDAEIC. RIESAYERYFITET.
PPOINT
» HFEDRAESAHEA T avagkTY,

3 BRIESAYEAEXDRIT, SyZICRUFITET,

4 AFESAYERICEARLET,
Hi & HEOA L ET A Fix, 2RKOFRY (F723HFL F) CRICEE L £,

PPOINT

Y KICAET 2R TELFRILEE, BEBATILESHYET,
» BEORZESAHEFFTLarTd,

BEARDF D TEE
(BELRK)

HIEHEIE. F2ROHRD
FERILFTEE

24



4 SyIBREERORMUKRNICDONT

COETIK, FVvIHRBERDOBMYIFWNIZOWLWTEHEBALET,

41 Sy o Fy FRYFITEEDERFIE

4.1.1 EYFHFFIE

1 S99FybD=FDIYA%E, ZvIDMYMFIFRICI>#ITET,
Ty Fy MET v 7 NAIE O ERY HIFET,

0
( [AED#EMAE] ) S
‘ 0
J—l
- >ﬂg)
]
0
0
vk I
(FADYAES SIS a
0
Il

2 RERKRZES YOy FRYMTROERMNSEAL. SvoFv Db
S—ADMICHIEETHET.
(XA D]

/5*y7')"y RERYMFITEE

4 FYURBHROBRYFEWVNIZONT

25



3 BEZFRICSIE. SvosFyhERY PLET.
(A O]

SvIFIERLEAS,
ARZEFANICEIK

41.2 MUSHLFIBE

1 REEWMESYOFY POMES Y IEDEICEALT. Sv9FvybD
MICUAHET .

2 BRREMLTIFTRMYALET,
Tty MEBLESROEIEELTIRZE N,

PPOINT
VB BRAZBCLAAEADELLYETOT, KYISRERELTIEEN,

26



4.2 CRTig#7—7)V (GP5-R1TB6)

AEE

g # F TARTUAEBEXBRT BHAICE, RFHELEERFLFELSRTFAICT

BRRCIEELY,

TARTULADETL, BHDREEBDZENHBYET.

4.21 B

RS 2 RIR LET,

IHE : 8

B

CRTH##MT—JIL:15&

154 >F CRT/LCD T4 A LA % T v 7 |Z8#7
HImDOT—T )

M6 %< : 10 {&

Z w72 CRT 7 —7 V2 [EET 5 E 5

CRTESEZERT7—TIL/
BRyS—TL 1K

CRT IR DEEr—T v EBIRr—7 v
FREMR Y RNEEIX. AT —7 V&R LT CRT
DR ZEIT> TLTEE W,

N)Lk 2K

T=T MBI AT A AT VA EBEEET ST
HDYL

4 FYURBHROBRYFEWVNIZONT

27



4.2.2 WMYFHIAE

1 EAEOV—IVEBBITET.

28




3 FIg1THAIATEV—-IVESYIICEELET.

ooog
gooooooooooo

4 SyUBRBHROBMYFLIZONT

29



5 CRTRMIT—TNESvIICEEL. A byN—£8ZXOTEEL.
SYVREICHN-ZRYFITET,

Abyi—£8

HIA—BRY K
=S

e B

T

CRTH&#7T—T )L
[ATE A

30



4.23 CRT/LCD T4 A7 VA DEESE

B CRT (A5—CRTF1 A7 LA) DiZE
1 F=70MD754 vy MEBIC CRT DBERS D3> WMB LS ICRBELE

-;-o
CRT
/ TSy
%%1 CRTH& EER
4= HEA F—IIL
2 BAONIV M ETF—TIVOHIEDINICEL. CRTICEZDIFISLSICL
TEELEY.

<= HE

oy

Y BEELEHEDONLERESDE. TTISEEDFEALMELGBELT
BELTLEEL,

4 FYURBHROBRYFEWVNIZONT

31



BLCD (h5—FRT1ATA) DIFE

1 F=TNDT57y FEBICLCD DEEMRHFEREHTHLIICHRELE

j-o
LCD —
TSy
17/ ffz%%:;jf
LCD& EEER

L7 -/

[ — "= 1) | |

4= HEE T—TI

2 RH™MIDORNIPET—TIORIEORIGEL, ThEhLCD[C/OAXLA
DOHEDIFZRLIICLTEARELET.
W BRI FEEIERE

7
\V—
T

LCDAEEEEIC
EYRAEES

—H —

—D

oEnEy

> BEELEZHEDANIILMRESE. T TICHEEZDIFLANLKIELGELT

B L TL

ZE0N,

32



W &AL FEEIER

. LCD& FEEERRTE I
L
B~k myREES
 — -] ——J \::
]
i =
W]
 — -] '_1 —
U
zemy
» BEELEHEDANILERESE. TTICEESDIFLANLKIELBELT

BEELTLEEEL,

4 SyyBRBEHORYEFLIZOLWVT 33



4.3 KBIF—7)l (GP5-R1TB6)

4.3.1 #ERR

MRS 2 RITR LET,

15H : #E

Bl

KBT—JIL:18&

T I AF—R—RBLO~TRE, T v 7T
THImODATA RKROT—T /L

FHYLEs (ARA) : 48
FbhYiksh hWA) 1 4@
M6 %2 : 41{E

T v ZIZKB 7T =7 NV ERY AT D

TRy K

W7 =7 C7 =7 MV 5 X 52> Tn
FI EDRLTVALEICHE D AT TR ZE W,

4.3.2 KBTF—7I)IVOWmVY HFAE

1 SYy9ICb—IERUAET.
1. EAEQOL—ILOmEIS, FHhYILHERYMTET (4 &),
Z v ZHEORIZEPE T, AVXRELITIRHOWTRNEZER L TZS

Wy,

2. L—ILOEREHERL. M6 XTIV YICEAELEY,
3. L—IEETRTEERAEL. MAROTEELET.

FhY LD rg wens  AEA]

(ATEA]

34




2 WRERYMIT. RAbYNX—TEELET.
1. HIREL—LOEEICEDETRYFHET.
2. EEQOL—LOMERIZMS F VTR byA—FBRYFHES,
LB ORRN D KT A =% A, BO T TSN,
3. R54 K5y FER by/A—RRIZEI 8T, FEO/RLEEELES.

[AiTmE Al

433 HNUKRWNEDIE

AN EE

 F—R— FF—T LISV LEOABNTLEEL, F—TUMEET S &
® BYET.

C F—R—FF—TNEFIEMULRET, F—FR—FT—TN&YTIH2%
" BOBRAEZT>HEE, BEOF—K— FF—ILIHMERL TS,

F—R—FF—=TLIZE2O2NY. THDRERELEZENHY FT,

4 SYYBRBHROBRYKZWLNIZDONT

35



4.4 AB5>—7J)V (GP5-R1TB7)

4.4.1 #EBRR

MRS 2 RITR LET,

EHH : & SEA
AEAT—TIL:18E SMFT DLT B3R 2 HE#H T D007 —7 0
M6 = : 8 & 7 v Z AT — 7 N EERY 1T 58
R)Lk:2& PHT — 7 ICHERT 2 EEEZEET 72D D~L R

44.2 MYFHTAE

1 BEAEDOV—IVEHEBHIUT. Sy IICFPTEAELET.

[L—ILAAILT] [L—ILERYfF1F]

36



2

ART—TNESYOICEEL. ROTEELET.
ZOBR. @EBMYMITET.

\\
{4

AABAT—TIL
G )
443 HUKVEDOEES
AT IIICKBZRHEL-BEICE. DTRADRIL L EFALTEESR
0 AAT—ILIZERLTESL,

4 SyyHRBEHRORYEFLIZOLWT 37



45 T—TIVFKINY—-DERFIE

WO r—T VRN H =T, Y—_"DFr—T NV EEETEET,

HmXY9—K5v4 (PG-R6RC1/PG-R6RC2) NDiE4&

1 PECRREERLET.
AT 2EMITT v 7 OFMETT,

S W

= NRILE— ATV Fuk M5H

2 U=TINKRINT—%&Sy

HEHMOEICERY fFHIFET.

ATV T Ty hEMS AV EMFERAL, BT TEEN,

-

|\

ATV TFy FERDOBRSICRYFI1T2

D/

(9]

=D ILRILE —

/

AT Fuk

FvIE

38




3 Y—NBHILEREZNTWST—TNEYY-RIMICT—TIVKIVET —
TEELEY.

WIZARL s —

=R A EIT &
Oy h RSN .
\_ BHBIENTEET, )

B XY —EK5v% (PG-RARC5) DIFE

1 LEGBREEHLET.
AT LEWRILT v 7 OB TT,

@ W

F=DILHRILE— M5

2 =K -5y o ERAIDOIFEICERYFFIFET.
M5 RV EMFERL T, BT,

2
e \\
g .,
MBS AL

F—TIILRILE —

4 SyyHRBEHORYEFLIZOLT 39



Wm19414 F (16U) 5w ¥ (PG-R5RC2) Diz&

1 VESBREERLET.

R 2887 v 7 OB R T,

50 §

o

=T IIRILE —

e

v+ vk (M6)

S99+ vk (M6) M6+

2 =7WKRINT -5y o ERAIOFEICIRYFFIFET.
M6 RV EMHERL T, WY T TN,

=} slu§ s miu\ \*\alu§ m§ w{
Pass o

_ Tk —
e
SuviE i

40



Before Reading This Manual

Thank you for purchasing a Standard rack for the PRIMERGY. This guide describes various
precautions to be observed when handling components, including the Standard (40U) Rack (PG-
R6RC1), Extension (40U) Rack (PG-R6RC2), Standard (24U) Rack (PG-R4RC5), Keyboard and
CRT Housing Table (GP5-R1TB6), and the General-purpose Table (GP5-R1TB7).

Before using this product, read this manual and the "User's Guide" supplied with the server to ensure
the correct use of this product.

November 2007

For Your Safety

This manual contains important information, required to operate this product safely.

Thoroughly review the information in this manual before using this product. Especially note the points under "Safety",
and only operate this product with a complete understanding of the material provided.

This manual should be kept in an easy-to-access location for quick reference when using this product.

High Safety

The Products are designed, developed and manufactured as contemplated or general use, including without limitation,
general office use, personal use, household use, and ordinary industrial use, but are not designed, developed and
manufactured as contemplated for use accompanying fatal risks or dangers that, unless extremely high safety is secured,
could lead directly to death, personal injury, severe physical damage, or other loss (hereinafter "High Safety Required
Use"), including without limitation, nuclear reaction control in nuclear facility, aircraft flight control, air traffic control,
mass transport control, medical life support system, missile launch control in weapon system. You shall not use this
Product without securing the sufficient safety required for the High Safety Required Use. If you wish to use this Product
for High Safety Required Use, please consult with our sales representatives in charge before such use.

Remarks

Warning Descriptions
Various symbols are used throughout this manual. These are provided to emphasize important points
for your safety and that of others. The symbols and their meanings are as follows. Make sure to fully
understand these before reading this manual.

A WARNING Ignoring this symbol could be potentially lethal.

A CAUTION Ignoring this symbol may lead to injury and/or damage this product.

The following symbols are used to indicate the type of warning or cautions being described.

c The triangle mark emphasizes the urgency of the WARNING and CAUTION.
Details are described next to the triangle.
® A barred circle (Q) warns against certain actions (Do Not).
Details are described next to the circle.

o A black circle indicates actions that must be taken.
Details are described next to the black circle.




Symbols

The following are symbols used throughout this manual.

Symbols Meaning
These sections explain prohibited actions and points to note when using this
&Mi.ml\"ﬁ) product. Make sure to read these sections.
fo) POINT These sections explain information needed to operate the hardware and
software properly. Make sure to read these sections.
— This mark indicates reference pages or manuals.
Abbreviations
The following expressions and abbreviations are used to describe the product names used in this
manual.
Products name Abbreviations
Standard rack for the PRIMERGY rack
stabilizers for prevent falling stabilizers
Recycle

When scrapping this product, contact an office listed in "Appendix A Contact Information" (=pg.75).
This product must be disposed of as industrial waste.

Product names used are trademarks or registered trademarks of their respective manufacturers.
Products are copyrights of their respective manufacturers.

All Rights Reserved, Copyright© FUJITSU LIMITED 2007

42




Contents

1 Precautions for Rack Installationand Use ..............
1.1 Installation Site Precautions .. ............ ... ... ... ... .....
1.2 Precautions during transportation ...........................
1.3 Precautions for InstallationandUse .........................
2 Standard Rack (40U/24U) ...........cvinncrncrnnnnns
21 Composition . ... ...
2.2 Openingthefrontdoor............. .. ... .. .. ... .. .......
2.3 Openingthereardoor ............ ...
2.4 Mounting stabilizers for preventfalling .......................
25 Rackconnection ........... ...
3 Handling the rack after installation ....................
3.1 Using therack nutinsertiontool ............................
3.2 CRT Housing Table (GP5-R1TB6) .. ............. ... ... ......
3.3 Keyboard Table (GP5-R1TB6) .. ............... ... .. .. ...
3.4 General-purpose Table (GP5-R1TB7) . .......................
3.5 HowtoUsetheCableHolder ..............................

Appendix A  Contact Information

44
45
46

50
52
53
54
55

61
63
69
71
73

43



4 Precautions for Rack

Installation and Use

This chapter explains the precautions for rack transportation, installation, and use.

1.1

Installation Site Precautions

/\ WARNING

Do not

Never place the rack in an unstable location subject to excessive vibrations (over
0.25G), or a location that is not level. Doing so may cause the rack to tip over,
resulting in serious injury.

Make sure the rack or rack-mount unit is fixed as a countermeasure against
excessive vibrations over 0.25G.

Make sure the rack is installed on a surface with adequate load-bearing capacity.
Maximum loads associated with the rack may exceed 300 kg (Maximum load
capacity of 40U is 1000kg).

Secure the installation area to ensure normal operation and maintenance of the
rack system.

To reduce the risk of failure, fire, or electric shock, do not place metal objects or
containers bearing water, such as vases, flowerpots, or drinking glasses, on or
near the rack.

Avoid placing the rack in locations subject to oil vapors or excessive humidity or
dust, or having poor ventilation, or locations where inflammable materials are
stored. Storage or use of the rack in such areas may lead to failure, fire, or
electric shock.

/A CAUTION

Do not

+ To avoid risk of failure, never install the rack in locations subject to high
temperatures, including areas near heaters or in direct sunlight. Do not install the
rack in locations where temperatures drop below 10°C.

» Always confirm that rack openings such as ventilation vents are clear.

Covering ventilation vents may lead to failure or fire because the inside of the
rack becomes hot.

44



1.2 Precautions during transportation

This section explains the precautions needed when transporting this product.

* When transporting the rack, check beforehand that the width of the route to be used is wider than
the rack.

» Use of a board may be necessary when there is a bump in the transportation route.

[Device] |][||::> Board (steel plate etc.)

v e NN S 5 5 S

Because the maximum weight including the rack can be more than 1000kg, check that there is no
problem with the transportation route before moving it.
ex.) Type of floors on the route used to transport the device:

Check that the floor has enough load capacity to hold the device, and that casters do not sink

into the surface of the floor, or get hung up on the floor.
+ Confirm that you can use the elevator when the device is transported to a upper or lower floor in a
building, and that the laden weight capacity of the elevator is more than the weight of the device.
* When transporting the device, push the lower part of the rack rather than the middle of the rack's to
keep the rack from falling. The barycentric position of the rack can be higher or lower than the
center of rack depending on where individual devices are installed.
Also, do not push on the sides. Doing so may lead the device to fall.

If the center of the front door or the air vent opening is pushed, they can become deformed. Push
the corner of the door to move the rack.

* When the devices that are installed in the rack are taken from a cold area to a warm room, conden-
sation builds up inside of the device.

Adjust the room temperature so it does not exceed a 15°C rise an hour, in order to discourage the
build up of condensation.

Refer to the following table for information on condensation.

Room temperature
10 | 15 | 20 | 25 | 30 | 35 | 40

Relative 20 -7 -5 -3 1 5 9 13 When room temperature is
humidity | 4 3 2 7 11 16 20 24 25 °C and humidity is 60%,
(%) 0 3 3 13 7 » % 3 the device will begin to

build up condensation if its
80 7 12 17 22 26 31 3 inside temperature is 17 °C
9 |9 13 19 |24 (29 |34 |- or less.

Remarks

1 Precautions for Rack Installation and Use 45



» Keep the key provided with the rack safe, make sure not to lose it.

==
“ Bag

for the key

W Front door

[Condition at purchase]

1.3 Precautions for Installation and Use

Provide adequate clearance for ventilation and service
Provide adequate clearance for ventilation and service, as shown below.

400mm 500mm
Clearance for <> >
" —<— ventilation and —{
200mm (*) ¢ service T I1000mm
Front
view of Overhead
2000mm the rack view of 1050mm
or rack
1267mm \
{4 1200mm
Front of the rack
“—p <>
700mm 400mm 500mm
1600mm

*: Except for 24U Rack (1267 mm high)

Protective measures for vibrations or earthquakes
This rack system is designed to withstand vibrations of up to 0.25G (seismic intensity of about 5,
equivalent to a powerful earthquake). Use the optional Quake Proof Stabilizer to keep the rack from
falling in the event of an earthquake whose seismic intensity exceeds 5. For more information about
the optional Quake Proof Stabilizer, consult our sales representatives.

/A WARNING

Directions » Use bolts to secure the quake proof stabilizers to the floor (slab).
Not doing so may cause the rack to fall when vibrations of 0.2G (seismic
intensity of 5) or more occur.
If the rack falls, it may result in damage to the rack and surrounding areas, or
severe injury or death to personnel.

46



* Quake Proof Stabilizer

Rack Type

Quake Proof Stabilizer Type

Standard rack (40U/24U)
(PG-R6RC1/PG-R6RC2/PG-R4RC5)

PG-R3ST1

Connecting the power cable
+ Connect the power cable for each rack-mount unit to a power supply with adequate power for the
configured rack system. Refer to the instruction manual provided with each unit to determine unit

power consumption.
» Connecting all unit power cords to a single table tap may result in the flow of significant leakage
current through the table tap grounding wire.

/A\ WARNING

Di

Uninterrupted power supplies (UPSs)

rections

« Connect the power cable of the device that is installed in each rack to a dipole

ground outlet (AC100V and 3 pins). Also, do not plug all the power cables into a
single outlet. Doing so may cause a device failure or fire.

We recommend use of an uninterrupted power supply (UPS) to protect against line fluctuations and

power outages.

Securing the rack
Following installation, secure the rack by anchoring the feet located at the bottom of the rack.

I

14

POINT
Keep the casters 1 to 2mm above the floor.
1%/ B AN
Chassis
(Upside)
Fat] / \;“:
/ L L

(Front side)

Casters

Leveling foot

1 Precautions for Rack Installation and Use 47



Mounting stabilizers for prevent falling

/A CAUTION

» Always use the stabilizers when installing the rack. If not secured in this fashion,
A the rack may tip over when a unit is drawn out.

Mouting blank panel

/A CAUTION

« If the blank panel is NOT installed, the exhaust turns forward and it is inhaled
A again. The equipment breakdown and longevity might be shortened.

Mount the blank panel to secure the rack in the part where the device is not installed.

Rack nut
Rack nut

Blank panel
Screw

48



Other precautions

/N CAUTION

Dismantlement * Do not remove the front or rear doors of the rack. The sheer weight of these
doors may result in serious injury if they fall over.
If the doors must be removed, please contact our service engineers.

« Contact our service engineers before attempting to move the rack after

Directions
installation. Careless transport or movement of the rack, even over short
distances, may result in damage.
Do not « Contact our service engineers before attempting to replace the display unit.

Dropping the display unit may result in injury.
« To prevent destabilizing the rack, do not climb on or lean against it.

1 Precautions for Rack Installation and Use 49



2 Standard Rack (40U/24U)

This chapter explains the configuration of the standard rack (40U/24U), handling
procedure, rack connection procedure, etc..

2.1 Composition

The followings shows the specifications and components of a standard rack.

2.1.1 Specification

ltem Specifications and functions
TYPE NAME PG-R6RC1 PG-R6RC2 PG-R4RC5
Type Base 40U Extension 40U Base 24U
Industry-standard EIA 310-D-Type A cabinet with universal hole spacing
Unit mountingcapacity 40U +4U D 24U +20 D
Size (w)x(d)x(h):mm 700 x 1050 x 2000 700 x 1050 x 1267
Caster Appending
Leveling foot Appending
Side panels Appending - Appending
Em;\:t\l;?aht:inet 190kg 155kg 106kg
Load capacity 800kg 480kg
Total 990kg 955kg 586kg

*1) There is space inside the rack on the left side for horizontally installing a HUB, etc.
Installing condition: Under Height=2U, width=19 inches, weight<5kg can be laid horizontally in
the rack. Also, securing the rack is possible only in the front of the device (Designed so that the
device can be handled with one hand).

50



2.1.2 Components

Item Quantity
TYPE NAME PG-R6RC1 PG-R6RC2 PG-R4RCS5
Blank panel 1U:3 1U:2
2U:5 2U : 4
3U0:3 3U0:2
Screw (M6) 50 50
Rack nut (M6) 50 50
Spring nut 50 -
Cable holder 20 11
Screw (M5) 20 11
Release tie 40 24
rack nut insertion tool 1 - 1
Stabilizer 1 (for front) 1 (for front)
Bolt set (M8) 3 3
Key 2 2
Manual 1 set 1 set
Connecting kit D - 1 set -

*1)Detail of connecting kit

Mounting fixture (for upper/lower): each 2pieces. Bolts set (M12): 4sets. Bolts set (M8): 2sets.
Shield rubber (for upper): 2pieces. Shield rubber (for front/rear): 1 piece.

PPOINT

» The screws and nuts are required to extend the unit to the rack. Store in safety location for

future use.

2 Standard Rack (40U/24U) 51



2.2 Opening the front door

1 Unlock the door with the key for the rack. Lift up the handle.

N\

-

2 To open, pull the projecting handle up and to the left.

Q
?,

Up and to left

/A CAUTION

» Close the front door after securing the installed device completely. Not doing so
A may lead the device to fall in the event of an earthquake and cause the device
failure.

52



2.3 Opening the rear door

1 Unlock the door with the key for the rack. Lift up the handle.

2 Standard Rack (40U/24U) 53



2.4 Mounting stabilizers for prevent falling

Mount the stabilizers to secure the rack to the installation site.

/A WARNING

+ Always use the stabilizers when installing the rack. If not secured in this fashion,
A the rack may tip over when a unit is drawn out.

The procedures for mounting the stabilizers are given below.

1 Install the rack, then secure in place by anchoring the feet.
—" Securing the rack" (pg.47)

2 Attach the stabilizers to the front/rear and right/left sides of the
rack.

PPOINT

» The rear and each side stabilizers are the options.

3 Attach the stabilizers to the rack using three screws for front and
right/left sides, two screws for rear.

4 Secure to the ground.
1. The stabilizers on the front and rear sides are secured to the ground with two
screws (or bolts).
2. The stabilizers on the right and left sides are secured to the ground with three
screws (or bolts).

PPOINT
»  Screws or bolts for securing the stabilizers to the ground must be purchased
separately.

»  The rear and each side stabilizers are the options.

Securing with the screw
using three screws for front and right/left sides,
two screws for rear.

[Front]

The front and rear sides should be attached with two screws or bolts each,
while the other two sides should be attached with three screws or bolts each.

54



2.5 Rack connection

To expand the rack, connect another rack to the existing one (base rack). One expansion rack may be
mounted to the base rack.
For a maximum of two racks (40U type) including the base rack.

/N WARNING

Electric Shock « To reduce the risk of equipment damage and electric shock, switch off power for
the server unit and peripherals and unplug the power cable before connecting the
rack.

/N CAUTION

2 « Rack connection must be performed by at least two workers.
« |f getting on the stepladder, note the fall from the stepladder.

® « DO NOT put the foot on the rack when connecting the racks.

The recommended procedures are given below.

1 Remove the side panel of the base rack.
Unscrew the eight screws securing the side panel, and remove the panel. Do NOT lose the
screws they need to be used in Step 8.

Screw (M4)

2 Standard Rack (40U/24U) 55



2 Remove the bolts and screws from the base rack.
Unscrew the two screws securing the top cover to the rack, the bolts securing the stabilizer to
the rack.

Screw of
top cover

Plain washer (M8)

i) .

Hexagon head bolt (M8)

3 Remove the bolts and screws from the extension rack.
Unscrew the two screws securing the top cover to the rack, the bolts securing the stabilizer to
the rack.

Screw of ?

Plain washer (M8)

Spring washer
(M8)

Hexagon head bolt (M8)

56



4 Align the height of the extension rack to that of the base rack.
Line up the side of the extension rack with the side of the base rack and move the feet of the
extension rack up and down to adjust the height to the base rack.

Base rack

Extension rack

5 Attach mounting fixtures for upper to the base rack and connect
the extension rack.
Secure each fixture with two bolts, attaching the bolts to the same positions used for the top
cover screws. Attach mounting fixtures to the two positions at the the front and rear of the
base rack and extension rack connection sides.

Hexagon head bolt (M12)
Spring washer (M12)

Plain washer (M12)

2 Standard Rack (40U/24U) 57



CEMRORTANT

» The upper mounting fixture is wider, and its holes are bigger than the lower
mounting fixture. Do NOT mix up the upper and lower ones.

» Before attaching the mounting fixtures, push the bottom of the racks
together and equalize the space between the rack pillars from the top to
bottom.

6 Attach mounting fixtures for lower to the base rack and connect

the extension rack.

Secure each fixture with two bolts, attaching the bolts to the same positions used for the
stabilizer bolts. Attach mounting fixtures to the two positions at the the front and rear of the
base rack and extension rack connection sides.

Front side

Plain washer (M8)
mounting fixtures

for lower >\? 8

Hexagon head
bolt (M8) = e

Spring washer (M8)

Rear side

Spring washer (M8)
Mounting fixtures

f ;/ for lower
)

Hexagon head bolt
(M8)
Plain washer (M8)

58



7 Attach the shield rubber on the front,rear,and top sides of the
connected rack.
Set each shield rubbers between the frames of rack.

4 N

Shield rubber for holizontal

2 Standard Rack (40U/24U) 59



8 Mount the side panel removing from base rack.
Attach the side panel removing from base rack with screws.

Screws (M4)

60



3 Handling the rack after
installation

This chapter explains handling the rack after installation.

3.1 Using the rack nut insertion tool

3.1.1 Insertion

1 Insert one edge of the rack nut into the hole.
Install the rack nut from the inside of the mounting flange.

0
e N\ D
[the side of pillar] 0
0
]

>0
LI
0
0
Rack nut 0
Insert one edge of 0
the rack nut into the hole. 0
I

2 Insert the edge of the tool from the other side of a installation hole
and hook the other edge of the rack nut.

[the side of pillar]

Cage nut insertion tool

3 Handling the rack after installaton 61



3 Pull the tool and set the rack nut.

[the side of pillar]

Pull the tool while pushing
the rack nut back (Arrow direction)

3.1.2 Removal

1 Insert the edge of tool into the gap of rack nut and mounting
flange.
Then compress the edge of the rack nut.

2 Push down on the tool and remove it.
Please be careful not to drop the rack nut.

l

PPOINT

» Please keep the tool. It use at the time of expansion and transference of a system.

62



3.2 CRT Housing Table (GP5-R1TB6)

/N CAUTION

« Contact our service engineers before replacing the display unit. Improper or
A careless replacement of the display unit may result in dropping the display,
leading to potential injury.

3.2.1 Components

Item: Quantity Description
CRT housing table: 1 Table to install 15-inch CRT/LCD in the rack
M6 screw: 10 To secure the CRT table to the rack
CRT signal extension cable/ Connect CRT by using these cable when the Cables
power cable: each 1 included in CRT kit are short.
Belt: 2 To fix the display to the table

3.2.2 Mouting to the rack

1 Assembile the right and left rails.

Screvy

3 Handling the rack after installation 63



2 Secure stopper to the left rail with screws.

Screws

/
©

3 Secure rails that were assembled in Step 1 to the rack.

Screw

Rail /
Stopper
[ / |
%

ko2
J

/I.

i |

Screw

64



4 Secure fixtures to the CRT housing table.

5 Install the CRT housing table in the rack and secure stoppers with
screws. Attach the cover to the front of the rack.

Stoppers

Screws

Screw

Cover

Screw

CRT housing table
[Front]

3 Handling the rack after installation 65



3.2.3 Securing the CRT/LCD display

For CRT (color CRT display)

1 Place the CRT so that its base is wedged under the bracket of the

table.
CRT
/ Bracket
é% CRT base
2. \
€= Front Table

2 Buckle up the CRT by putting the supplied belts through the holes
in front and back of the table.

€= Front

CEMRORTANT

» Do not leave the fastened belt ends dangling. Take precautions such as
wrapping them around the secure part of the belt.

66



For LCD (color liquid crystal display)

1 Place the LCD so that its base is shoved under the bracket of the

table.
LCD
Bracket
LS
—u /_\ e |
[ —*—=1) i |
€= Front Table

2 Buckle up the LCD by crisscrossing the supplied belts through the
holes in front and back of the table.
Front belt fastening procedure

Wrap it around

Belt
/ e t?e back of the LCD base
— : r/: 1 ]
g 1 |
i = =
i ] ]
st =t Bt
€= Front \

Wrap it around
the front of
the LCD base

CEIMRORTANT

» Do not leave the fastened belt ends dangling. Take precaution such as
wrapping them around the secure part of the belt. E

3 Handling the rack after installation 67



Rear belt fastening procedure

ﬁ / Belt

—

il

1

0J

[

1

LEIMRORTANT

Wrap it around the front
of{he LCD base

\Z'.

)

» Do not leave the fastened belt ends dangling. Take precaution such as
wrapping them around the secure part of the belt.

68



3.3 Keyboard Table (GP5-R1TB6)

3.3.1 Components

Item: Quantity Description

KB table: 1 unit This slide-type table houses the rack keyboard and

mouse.
Baffle (for square hole): 4 To secure the KB table to the rack
Baffle (for circular hole): 4
M6 screw: 4
This is designed to adhere to the table with double-sided
Mouse pad: 1 piece tape. Bond the mouse pad to an easy-to-use position on

the table.

3.3.2 Mouting to the rack

1 Install the rails in the rack.
1. Secure the baffle to both sides of the left and right rails (4 places).
Use either a baffle for square holes or baffle for circular holes depending on the shape of
the holes.
2. Check the left and right rails, and secure the rails with M6 screws in the rack.
3. Adjust the depth of the rails with the rail hardware, and secure it with M4

SCrews.
Baffles B M6 screw [Rear]
/@
A
Rail L %\
/ N Rail hardware
Em M6 screw
M4 screw
g
S
M6 screw

3 Handling the rack after installation 69



2 Attach a shelf board to the rack and secure it with stoppers.
1. Align a shelf board with the left and right of rails and attach it to the rack.
2. Secure stoppers with M3 screws on the front of the left and right rails.
Insert a screwdriver into the circular hole on the side of the rail to attach the stoppers.
3. Insert slide latch into the stopper to secure the front panel.

Stopper L

M3 screw

[Front] Slide 'latch

M3 screw

3.3.3 Handling precautions

/A\ CAUTION
Do not » To avoid damage to the table, avoid placing your elbow on the mouse table.
Directions * When operating the unit below the keyboard table with the table drawn out, keep

in mind the keyboard table above your head.

70



3.4 General-purpose Table (GP5-R1TB7)

3.4.1 Components

ltem: Quantity Description

. This table is used to mount an exterior DLT unit or other
General-purpose table: 1 unit
components.

M6 screw: 8 To secure the general-purpose table to the rack

These belts are used to secure the unit mounted on the

Belt: 2 sets
general-purpose table.

3.4.2 Mounting to the rack

1 Assemble the right and left rails. Secure rails with three screws to
the rack.

Screw

\\
N\
\

Screw

[Assembling the rails] [Attach the rails to the rack]

3 Handling the rack after installaton 71



2 Install the table to the rack; fix the table with two screws.
Secure the fixture to the table.

Screws

Fixture /

General-purpose table

Screws

General-purpose table

[Front]
3.4.3 Handling precautions
/A CAUTION
Directions » Use the belts provided when mounting the unit to the general-purpose table.

72



3.5 How to Use the Cable Holder

The various server connection cables may be tidied up by securing them to the supplied cable holder.

Standard Rack (PG-R6RC1/PG-R6RC2)

1 Prepare the necessary components.
The necessary components are supplied with the rack.

S W

Cable holder Spring nut M5 screw

2 Attach the cable holder to the rear pillar of the server rack with
spring nuts and M5 screws.

T LT XTI

N

Insert the spring nut into the void of the column.
. J

Spring nut

/

M5 screw

Cable holder \ Rack pillar

3 Handling the rack after installation 73



3 Secure the cable connected on the back of the server to the
release tie with the cable holder.

) N\
Release tie Cable holder
Cables
Press part A to unlock and
undo the release tie.
g J

Standard Rack (PG-R4RC5)

1 Prepare the necessary components.
The necessary components are supplied with the rack.

Cable holder M5 screw

2 Attach the cable holder to the pillar on the back of the rack.

Rack pillar
Cable holder

74



Appendix A Contact
Information

Australia:
Fujitsu Australia Limited
Tel: +61-2-9776-4555
Fax: +61-2-9776-4556
Address: 2 Julius Avenue (Cnr Delhi Road) North Ryde, Australia N.S.W. 2113
+ China:
Fujitsu (China) Holdings Co., Ltd.
Tel: +86-21-5292-9889
Fax: +86-21-5292-9566
Address: 18F, Citic Square, 1168 West Nanjing Road Shanghai, China 200041
* Hong Kong:
Fujitsu Hong Kong Limited
Tel: +852-2827-5780
Fax: +852-2827-4724
Address: 10/F., Lincoln House, 979 King's Road Taikoo Place, Island East, Hong Kong
* Indonesia:
PT. Fujitsu Systems Indonesia Offices Headquarters
Tel: +62-21-570-9330 (Hunting)
Fax: +62-21-573-5150
Address: Wisma Kyoei Prince 10th Floor J1. Jend. Sudirman Kav 3-4 Jakarta,
Indonesia 10220
» Korea:
Fujitsu Korea Ltd.
Tel: +82-2-3787-6000
Fax: +82-2-3787-6066
Address: Susong Tower Building, 83-1 Susong-Dong Jongno-Gu, Seoul,
Republic of Korea 110-140
* Malaysia:
Fujitsu (Malaysia) Sdn. Bhd.
Tel: +60-3-8318-3700
Fax: +60-3-8318-8700
Address: 1st Floor, No.3505 Jalan Technokrat 5 63000 Cyberjaya, Selangor Darul Ehsan Malaysia
« Philippines:
Fujitsu Philippines, Inc.
Tel: +63-2-812-4001
Fax: +63-2-817-7576
Address: 2nd Floor, United Life Building, A. Arnaiz Legaspi Village, Makati, Metro E
Manila Philippines

Appendix A Contact Information 75



Singapore:

Fujitsu Asia Pte. Ltd.

Tel: +65-6777-6577

Fax: +65-6771-5502

Address: 20, Science Park Road, #03-01 TeleTech Park, Singapore Science Park II,
Singapore 117674

Taiwan:

Fujitsu Taiwan Limited

Tel: +886-2-2311-2255

Fax: +886-2-2311-2277

Address: 19F, No.39, Section 1, Chung hwa Road Taipei, Taiwan

Thailand:

Fujitsu Systems Business (Thailand) Ltd.

Tel: +66-2-500-1500

Fax: +66-2-500-1555

Address: 12th Floor, Olympia Thai Tower, 444 Rachadapisek Road Samsennok, Huaykwang,
Bangkok, Thailand 10310

Vietnam:

Fujitsu Vietnam Limited

Tel: +84-4-831-3895

Fax: +84-4-831-3898

Address: Unit 802-8th floor, Fortuna Tower Hanoi 6B Lang ha Street, Ba dinh District, Hanoi
Socialist Republic of Vietnam

United States:

Fujitsu Computer Systems Corporation

Tel: +1-800-831-3183

Fax: +1-408-496-0575

Address: 1250 East Arques Avenue, Sunnyvale, CA USA 94088-3470

For the latest information, refer to the Fujitsu PRIMERGY website (http://primergy.fujitsu.com).

76


http://primergy.fujitsu.com

PRIMERGY

194 0F S5 vy BIRkERAE
(PG-R6RC1/PG-R6RC2)
(PG-R4RC5)
(PG-R5RC2)
Standard rack User's Guide
(PG-R6RC1/PG-R6RC2)
(PG-R4RC5)

B7FY-2221-01-00

F4TH 2007 £ 11 A
ZTEE Erasxdst

Issued on November, 2007

Issued by FUJITSU LIMITED

Printed in Japan

@ AEOHNEIL, WEBOL-OEAER L LICEE T E08H 7,
@ AE R ENZT —F OFAICKNT 5., B =FHORKFHER Lo
MERIDREIZOWTIL, UHIZF0EFEE2AVWERTA,

@ [EHTERE A A U £
@7, ETAF, BRVEAWEZLET,

.

.

permission of Fujitsu.

The contents of this manual may be revised without prior notice.
Fujitsu assumes no liability for damages to third party copyrights or other rights
arising from the use of any information in this manual.

No part of this manual may be reproduced in any form without the prior written

Any manual which has missing pages or which is incorrectly collated will be



O
FUJITSU

PRINTED WITH
SOYINK

Trademark of Amarican Soybean Association

KEAFTHRILTWET,

: 0)7: = T}L(iﬁiﬁRéﬁﬁﬁ L ) IJ -'j-4 7}LI:E§ L ng;géntb‘i?a ‘ ‘ll“l‘ ‘l“ ‘ll‘ll Hl ‘l‘“l Hl‘l Hl‘l Hll‘ “l“ ||‘|‘ Hl‘ ‘ll‘
* B 7 F Y 2 2 2 1 0 1 =

FEIZHESRRE, BUR - UH A TILISHL TLESEL,

[

™




	19インチラック （PG-R6RC1/PG-R6RC2）（PG-R4RC5）（PG-R5RC2）取扱説明書

	はじめに
	本書の表記
	目次
	1 ラック設置・運用上のご注意
	1.1 設置場所に関する注意
	1.2 搬入時の留意事項
	1.3 設置・運用時の留意事項

	2 スタンダードラック（40U／24U）
	2.1 構成
	2.2 フロントドアの開き方
	2.3 リアドアの開き方
	2.4 スタビライザの取り付け
	2.5 ラックの連結

	3 19インチ（16U）ラック
	3.1 構成
	3.2 フロントドアの開き方
	3.3 リアドアの開き方
	3.4 スタビライザの取り付け

	4 ラック設置後の取り扱いについて
	4.1 ラックナット取り付け治具の使用手順
	4.2 CRT格納テーブル（GP5-R1TB6）
	4.3 KBテーブル（GP5-R1TB6）
	4.4 汎用テーブル（GP5-R1TB7）
	4.5 ケーブルホルダーの使用手順


	Standard rack (PG-R6RC1/PG-R6RC2)(PG-R4RC5) User's Guide
	Before Reading This Manual
	Remarks
	Contents
	1 Precautions for Rack Installation and Use
	1.1 Installation Site Precautions
	1.2 Precautions during transportation
	1.3 Precautions for Installation and Use

	2 Standard Rack (40U/24U)
	2.1 Composition
	2.2 Opening the front door
	2.3 Opening the rear door
	2.4 Mounting stabilizers for prevent falling
	2.5 Rack connection

	3 Handling the rack after installation
	3.1 Using the rack nut insertion tool
	3.2 CRT Housing Table (GP5-R1TB6)
	3.3 Keyboard Table (GP5-R1TB6)
	3.4 General-purpose Table (GP5-R1TB7)
	3.5 How to Use the Cable Holder

	Ａppendix A Contact Information


